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Product Information:

The Anson Circular Table is a stylish and durable table that provides a modern touch to any living space. It is
circular in shape and comes in four different packs: Top pack, Leg kit pack, Corner kit pack, and Rail kit pack. It is
designed to be assembled easily with the help of the provided fittings and tools.

Packaging

The table comes in four different packs. The top pack consists of 1 x top panel, the leg kit pack consists of 1 x leg
kit, the corner kit pack consists of 1 x corner kit, and the rail kit pack consists of 1 x rail kit. All the fittings required
for assembly are also included in the packaging.

Tools Required:

« M6 Connector Bolt (Size 25mm) — 40 pcs
« Adjustable Foot (Size 25mm dia.) — 4 pcs

Product Usage Instructions:

1. Step 1: Unpack your Anson circular table, and make sure to recycle all packaging. Place the top face down so
that the fixing holes are face-up.

2. Step 2: Assemble the legs as per image "a’ using parts from the leg kit & corner kit. Link all the legs together
attaching them with the rail kit as per image "b’.

3. Step 3: Once the frame is assembled, place it on the underside of the top and affix using the 16x M6 bolts as

shown in image 'b’.

Important Notes:

o Keep fittings away from children.
« If unsure, call for assistance.
» Always handle items with care.

o Don’t struggle with a 2 man lift.
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KEEP FITTINGS AWAY FROM CHILDREN

Please check that you have all the panels



OVERVIEW
ANS-TBC12-TOP HN-TAB-LEG-KIT

PACK 1: PACK 2:
1 x Top Panel 1 x Leg Kit
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HN-CAST HN-TAB-X-RAIL-KIT

PACK 3: PACK 4:
1 x Corner Kit 1 x Rail Kit
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Please check that you have all the fittings

FITTINGS SUPPLIED

M6 Connector Bolt Adjustable Foot
Size PCS Size PCS
25mm 40 25mm dia. 4




ANSON CIRCULAR TABLE ASSEMBLY

Step 1

« Unpack your Anson circular table and please recycle all packaging.

« Place the top face down so that the fixing holes are face-up.

Step 2

» Assemble the legs as per ‘image a’ using parts from leg kit & corner kit.

« Link all the legs together attaching them with the rail kit as per ‘image b’



image ‘a’. image ‘b’

Step 3

Once the frame is assembled place it on the underside of the top and affix using the 16x M6 bolts as shown.
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